
rA-

G0S 

CATALOG OF WATER AND WASTEWATER 
TREATMENT PROCESSES, EQUIPMENT 

.
AND MANUFACTURERS 

THE UNIVERSITY OF OKLAHOMA C' ' -3 ( 

BUREAU OF WATER AND ENVIRONMENTAL RESOURCES RESEARCH 
Sponsored by: U.S. AGENCY FOR INTERNATIONAL DEVELOPMENT 

WASHINGTON, D.C. 



CATALOG 
OF WATER 
AND WASTEWATER 
TREATMENT PROCESSES, 
EQUIPMENT AND MANUFACTURERS 

Prepared by: 
George Reid 
Charles W. Unsell 
Thomas E.White 

[1 
BUREAU OF WATER AND ENVIRONMENTAL RESOURCES RESEARCH 

THE UNIVERSITY OF OKLAHOMA, NORMAN, OKLAHOMA, 1978 
Sponsored by: U.S. AGENCY FOR INTERNATIONAL DEVELOPMENT 

WASHINGTON, D.C. 



ACKNOWLEDGEMENTS
 

This catalog was prepared by the staff of the Bureau of Water and
 

[...]
Level 1: 500 -	 2,499
 

Level 2: 2,500 - 14,999
 

Level 3; 15,000 - 49,999
 

Level 4: 50,000 - 100,000
 

The specific jobs for each skill level include the following:
 

Unskilled: 	 Laborer
 
Custodian
 
Automotive Equipment Operator
 
Maintenance Helper
 

Skilled: 	 Clerk Typist
 

Electrician
 
Laboratory Technician
 
Maintenance Mechanic
 
Maintenance Supervisor
 
Mechanic Maintenance Foreman
 
Operations Supervisor
 
Operator
 
Painter
 
Shift Foreman 
Storekeeper
 

Professional: 	 Chemist
 
Assistant Supervisor
 
Supervisor
 

-12­



TAB1. ' I . 3 

WATER PROCESSES VS. MANPOWER REQUIREMENTS 
FOR POPULATION 	 LEVELS 

M 

N, 
" 	 ________ 

I~e 	 SkilledCF' S v"vu Unski I led 	 Professional 

__I I~ r 
Pw 1 2 

PW I 	 34 
4 i-8 

IPW2 3 
3 _ _ - - 2 . - __ _ 

4 5 4 

[1W3 
2 2 

-- l~ ~~1 

PW___ 4 2 
:2 .. 1 1 - _ _ _ _ _ _ _ _ _ _1___ 

3 
4 

8---- -
10 

2 
3 l 

2 1 _ _ _ 1 _ 

IW 5 3 

___ ___ 410 ___ _ _5 2 

PW 6 
36 

1o ___ 

2 
5 

____I__ 

2 
2 

______4 

__ 3 
104 

I 1 
5 

PW 

4 10 5 1 2 

] t t 

PW 7 J,I 11 	 t . 1__
3 6 	 - ~ ___21 1 2 __1 

________ ___10 "wi6 6 _ ____ 52 ___2 22 1 I 2 
_______4 10 5 22 _ _ 

__ 10 	 2PWj 	 2 
____ 9 __ 4 6 	 , 

31113 1. _1__ i 



______ 

TABLE 111.4
 

WASTEWATER PROCESSES VS. MANPOWER REQUIREMENTS
 

FOR POPULATION LEVELS
 

\'' Q IfANJ, 

pR0 R, 

.. S Levu] Unskilled Skilled Professional 
S _ 

3 1 

4 4 -

II. 
2PS22 

3 4 
4 6 

2 1 __
PS3 

3 2 1 
4 4 2 1 
11 I 
2 1 1i__

PS42
 
3 2 1 
4 4 2 
1 _ _ 1 _ _ 

PS52
 
3 2 1 
4 4 
1 1i_ __ _ _ 

P62 	 i ____PS621
 
3 4 1 1 

4 _6 2 1 
1 ____1 	 _______ 

2 2 1 
3 4 1 1 
4 6 1 1 
1 1 i 

2 1 
3 4 1 1 
4 8 2 2 
1 1 1 

P59 2 2 1 
3 4 1 1 
4 6 2 1 

P58 	 2 

L I 
PSIO 	 2 2 

3 441 1 
4 6 1 1 
I 

2

PSI1 
 3 

4 

2
PS22 3 

4 

PS.13 3__1 

PSI4 

- PS14 2 
3
4 _ 



SECTION IV
 

PROCESS AND EQUIPMENT DESCRIPTION
 

This is the primary working section of the catalog. It emphasizes the
 

equipment requirements for each of the identified processes and provides
 

information for the various categories of equipment for a wide range of
 

costs and complexities. As defined in Section II 
the process and equipment
 

listings enable the user to proceed from alternative process selections to
 

the general selection of equipment. Included in the selection process are
 

technical and verbal descriptions of equipment provided by the manufacturers.
 

The processes are 
described briefly, and manufacturer's brochures are
 

included when they provide appropriate process descriptions. The reader
 

is referred to Chapters VII and VIII, of Appropriate Methods of Treating
 

Water and Wastewater in Developing Countries for descriptions of appropriate
 

processes and operations of water and wastewater treatment.
 

As with tile process identification, a code system (Table IV.l) has
 

been developed for the equipment categories defined in the catalog. These
 

detailed equipment listings provide brief descriptions of each equipment
 

category along with selected manufacturer's brochures. It is assumed that
 

the brochures will be use-d for specific equipment specifications and manu­

facturer identification.
 

A listing of manufacturers for each equipment category is given in an
 

attempt to provide the 
user a quick reference to manufacturer and equipment.
 

This list corresponds to those companies that have a strong interest in
 

international markets and provided literature 
to accumpany this catalog.
 

-15­



The detailed information for each manufacturer is given in Section V of the
 

catalog.
 

The preliminary identification of equipment with process is given in
 

Table IV.2 "Process versus Equipment". The codes are used for both process
 

and equipment. The matrix should be used as 
the basic reference source in
 

the catalog.
 

Process Descriptions
 

Water and wastewater treatment processes (with code identifier) are
 

discussed below for user consideration. These processes represent alterna­

tive technologies available to developing countries for water and wastewater
 

treatment coverage. The material and equipment limitations of particular
 

processes are mentioned within the descriptions.
 

Water
 

PWI No Treatment
 

Untreated water utilized for domestic purpose may be limited by the
 

source's quantity, quality, and proximity to the consumer. Sources of water
 

to be considered include precipitation, natural springs, and surface waters
 

such as lakes and rivers. Man-made projects such as wells and river impound­

ments are often more realistic alternatives. However, considering sanitary
 

and reliability factors, the preferred source will be groundwater or spring­

water recovered at short distances from the user.
 

The major consideration to a community is the transport and distribution 

of Ihe water to the people. EquipmenL needed includes pumps (handpuImps or 

submerged well types, for example), pipe and aqueduct systems, pipe 

appurtenances (valves, joints, stops, and fittings), storage facilities,
 

and service connections and/or standpipes. 

-16­



PW2 Pre-treatment 

Pre-treatment of raw water consists of superficial clarification for 

reduction of cont~aminfnts such as float debris, suspended solids, algae, and 

undesirable gases and odors. The factors affecting the degree of pre-treatment 

necessary for a particular wat&r source will depend on the type(s) and amount 

of pollution or contamination present. Treatment operations such as grating 

and screening, aeration and sedimentation are typical of pre-treatment.
 

Algal control by chemicals, screening, thermocline or intake manipulation 

may be necessary for certain waters. 

Screening operations, which are fundamental preliminary treatment 

processes, consists of bar screens, medium screening or microscreens, capable 

of removing minute particulates. Usually, screening is a prelude to sedimen­

tation or another liquid-solid separation process by use in intake structures.
 

Plain sedimentation is the simplest means of turbidity abatement. Alternatives
 

include tube settlers or other clarifiers, with or without prior flocculation/
 

coagulation treatment.
 

PW3 Slow Sand Filtration
 

This process separates suspended matter from water through the use of 

large beds of unstratified sand resting on gravel. The rate of operation is 

approximately 50 gpd/sq. ft. Solids which accumulate at the surface must be 

removed periodically to preclude the clogging of the filter. Normal filter 

runs are 20-30 days. 

The filtration process is a function of several mechanisms including
 

straining sedimentation, flocculation, and biological activity. The 

straining process occurs principally at the interface between the filter 

media and the water to be filtered. A mat deposit builds as the amount 

of material deposited increases. When considerable organic matter is 

-17­



present in the water, bacteria will grow within the surface mat and 
use the
 

deposits for food thus increasing the removal of objectionable material.
 

The conventional filter is manually cleaned and requires a relatively
 

large surface area. The upflow process brings water in from the bottom of
 

the filter and forces it out the top. The cross-flow filter brings the 

water horizontally across the filter. Present limitations include a high
 

potential for clogging from leaves, clay and 
 other similar material. The
 

dual media process utilizes sand and coal as 
 the media thereby providing
 

a better gradation and longer runs between washing cycles. It is perhaps
 

more economical in operation. 
 The media should have an effective size of
 

0.15-0.35 mm and a uniformity coefficient of 1.5 and 3.0. The range of 

workable sizes for slow sand filters is approximately 100 m2 to over 2000 m2 .
 

PW4 Rapid Sand Filter - Conventional
 

The rapid sand filter provides an increased rate of filtration, 

2-5 gpm/ft 2 , by the use of stratified media and other techniques such as 

surface agitation, dual media and upflow. 
The use of coagulation in pre­

treatment is a requirement along with a backwashing process for cleaning
 

with usually 50% expansion. 

The filter run ranges from 12-72 hours with a head loss of from 1 ft 

to 10 ft final. A typical size for a rapid sand filter is 1 mgd. Aggre­

gate is usually 0.6mm es, uc 1.6.
 

PW5 Rapid Sand Filter - Advanced 

The basic process description is the same as for PW4. The advanced 

rapid sand filter utilizes difterent techniques of removal; primarily the 

media is a multimedia, of sand, garnet and coal. Tube settling is also used 

as a means to obtain more effluent run in a rather confined area. The use or: 

polyelectrolytes, biflow, dynamic and valveless systems have also been used
 

-18­

http:0.15-0.35


to some degree of success in the rapid sand filter process.
 

Some are designed without settling called "in-depth" filtration.
 

PW6 Softening.
 

The softening process functions to reduce the content of calcium and
 

magnesium cations of a hard water so as to remove its soap consuming pro­

perties and to minimize its scale-forming tendencies in hot water systems.
 

Softeners or softening techniques are often used in municipal water treat­

ment plants to produce a water of desired lower hardness for direct distri­

bution to consumers or for blending with process waters. 

The commonest method of removing temporary hardness (carbonate 

constituents) is with the addition of lime or calcium hydroxide. The basic 

equation is :
 

Ca(HC)3 )2 + Ca(OH)2 -4 2CaCO3 + 2H20
 

The calcium carbonate is relatively insoluble in water and precipitates out. 

With this process complete mixing and ample time for sedimentation is nec­

essary to produce the desired effect. Lime treatment does not remove per­

manent hardness (noncarbonate constituents) and must also incorporate soda
 

ash if this removal is desired. This equation is 

CaS0 4 + Na2 CO3 -@ CaCO 3 + Na 2 SO 4 

Removal of magnesium hardness (temporary) requires two steps. The first: 

(1) Mg(FICO 3 ) 2 + Ca(OH) 2 -) MgCO 3 + CaCO3 + 2H 2 0 

Since the magnesium carbonate is soluble a second step is required: 

(2) MgCO 3 + Ca(OH) 2 -- Mg(0H) 2 + CaC03 

The magnesium hydroxide is relatively insoluble and precipitates. 

The removal of permanent magnesium hardness is also a two step pro­

cedure involving the use of soda ash and calcium carbonate.
 

-19­



(1) MgSO 4 + Na2CO3 -- MgCO3 + Na2 SO4
 

(2) MgCO 3 + Ca(OH) 2 - - - Mg(OH)2 + CaCO 3 

The quantities of reagents needed and other factors affecting the 

efficiency of the process must be determined by analysis of the water. 

Ion exchange water softening involves the removal of calcium and mag­

nesium ions by exchanging them with soluble sodium ions. 
 This is done by
 

passing the hard water through a bed of exchange media of zeolite or other 

exchange resins. Mhen the softening capacity of the ion bed is exhausted, 

the unit is regenerated by a three step procedure: (1) backwashing, (2) 

brining, (3) rinsing. 

PW7 Disinfection. 

Disinfection of water supplies involves the removal of pathogenic 

organizms from process water using various chemical agents or unit processes.
 

These imechanizms include coagulation, sedimentation, filtration, and chlori­

nation or comparable treatment. 
 Alternatives to chlorination include the
 

use of other halogens such as bromine or iodine, the use of triatomic
 

oxygen (ozone), or the use of ultraviolet or radioactive sources. 
Addition­

ally, activated carbon has been reported to effectively remove pathogens.
 

Chlorination of water for purposes of disinfection normally involves
 

the use of two forms: the gaseous element (C12 ) or a solid or liquid
 

chlorine containing a hypochlorite compound. Chlorine dioxide, a very
 

powerful oxidant, has seen limited use as a disinfectant in recent years
 

and may offer various advantages over chlorine in specific situations. In
 

instances where limited amounts of disinfectant are required, or under
 

conditions of 
intermittent usage, hypochlorite compounds are popular.
 

Chlorine reacts with water to form hypochlorous and hydrochloric acids 

in chlorine water from vacuum chlorinators. Depending upon the pH of the 

-20­



process water, the hypochlorous acid will partially or wholly dissociate 

into a hypochlorite ion very rapidly. These compounds (hypochlorous acid
 

and hypochorite 
 ion) contain the free chlorine residual which is available 

for interaction with pathogens or chemical constituents of the water. The
 

free colorine residual will readily react 
with nitrogenous compounds to form 

a combined residual. This is also available for germicidal action but on a
 

much less efficient basis than the free 
 residual, of which hypochlorous acid 

is the most effective. Break point chlorination is required if the water 

contains sufficient free ammonia to result in the formation of a combined 

available chlorine residual. 

Hypochlorites such as sodium hypochlorite and calcium hypochlorite
 

ionize in water to hypochlorite ion with a tendency to increase 
 pH. The 

production of hypochlorites are generally on-site operations involving the 

use of brine or saltwater solutions and electrolytic generators. Facilities
 

using gaseous chlorine should take 
precautions to insure elimination of risks
 

involved in handling and storage of the element. 

PW8 Taste-Odor - Fe, Mn. 

The sources of taste and odors in water include the presence of organic 

material such as algae, fungi, protozoa, decaying vegetation and slime forming 

organisms. Dissolved gases and mineral substances from municipal and indus­

trial sewage also constitute a large proportion of the problem.
 

The control of 
taste and odor include the use of aeration, which is
 

particularly successful in the removal of volatile chemicals at the air-water 

interface. The use of oxidizing agents is also particularly successful. 

Chlorination and the use of chlorine dioxide helps control phenolic com­

pounds by production of a non-odorous substance. The use of activated 

carbon in an absorption process also controls taste and odor successfully. 

-21­



The removal of iron and manganese is either by a precipitation process
 

or through the use of ion exchange or zeolite in 
a reduced soluble form.
 

PW9 Desalting - Saltwater
 

This process reduces a salt concentration of 35,000 mg/L 
to less than
 

1000 mg/L through the use of the multiple effect of evaporation, freezing
 

process, or pressure. Operations with a capacity of up to 30,000 m
3/day
 

are now in operation.
 

The evaporation process 
consists of heating the water to evaporation
 

and then condensing the vapor to recover the pure water and salt solution.
 

The multiple-effect process carries out a stage evaporation where the vapor
 

is evaporated at lower temperatures.
 

The freezing process takes seawater to 
a temperature of 17'F where
 

pure ice crystals are 
formed leaving a very highly concentrated salt solution.
 

The use 
of pressure increases the effects of temperature in an evapo­

ration process, whereby the pure water is separated from the brine solution.
 

PW10 Desalting - Brackish
 

This process will reduce a salt concentration of 1000 mg/L through tile
 

use of electrodialysis and reverse osmosis.
 

Electrodialysis uses a series of cation-permeable membranes and
 

anion-permeable membranes along with an 
electrical current to alternately
 

attract the Na+ ions and Cl-. 
 The ions will concentrate in a particular
 

series of chambers with the result being pure water concentrated in an
 

alternate series of chambers.
 

Reverse osmosis uses pressure to 
force fresh water through a membrane
 

while rejecting dissolved salts through this 
same membrane.
 

-22­



PWII Containment Filters
 

These are specialized filter systems developed primarily for use in